
1 
 

 

BEFORE THE NATIONAL GREEN TRIBUNAL 

SOUTHERN ZONE, CHENNAI 

 

Application Nos. 305, 309 of 2013 and 149 of 2015 (SZ) 

  

Application No.305 of 2013 (SZ)  

IN THE MATTER OF: 

Thressiamma Mathew, 

W/o Mathew, 
Thelekkat House, 

Thaikottam Desom, 
Kadukutty, P.O.,  

Thrissur District. 
                                                                                    ..Applicant 

AND 

1. State of Kerala represented by Secretary, 

    Department of Environment, 
    Secretariat, 

    Thiruvanaanthapuram – 695 001. 
 

2. District Collector 

    Collectorate, Ayyanthole, 
    Thrissur – 680 003. 

 

3. Superintendent of Police (Rural), 

    Thrissur – 680 003. 
    

4. Kerala State Pollution Control Board 
[...]
concentration in treated effluent 
from sand filter is within the 
stipulated standards. The 
management must ensure that, if 
necessary the media must be 
replaced with proper media size 
depending on the size of the 
suspended fraction. 

Reduction in sludge generation 

11. Scientifically based treatability of 
process effluents must be adopted 
for chemical treatment for 
optimization of chemicals dosage 
to reduce chemical consumption 
and subsequent chemical sludge 
generation in ETP. 

-SOP for optimization of chemical 
dosage has been prepared and 
the same is being practiced as 
observed. 
-Chemical dosing tanks with 
dosing pumps have been 
installed and commissioned on 
02.03.2015 for effective 
coagulant dosing and were 
observed to be in operation 
during inspection. 

Water quality of river water 

12. M/s NGIL must judiciously monitor 
fortnightly the chloride and TDS 
parameters in the river water 
especially during lean flow 
periods. If any time the 
concentration of the referred 
parameters in the river water 
exceeds the acceptable limits of 
the Indian Standard Drinking 
Water Specifications (IS10500: 
2012), M/s NGIL must 
immediately ensure necessary 
measure to bring down the 
concentration of the referred 
parameters in the treated effluent 
being discharged by increasing 
the flow ratio of polishing pond 
effluent to delay pond effluent. 

-Monitoring of chloride and TDS 
parameters in Chalakudy river 
water being monitored every 
fortnight. 
-The results of the latest sample 
collected in May 2016 and 
analysed indicate that the 
concentration of chloride and 
TDS parameters does not 
exceed the acceptable limits of 
the Indian Standard Drinking 
Water Specifications (IS 10500: 
2012). 

13. M/s NGIL must submit the 
analyses report on river water 
quality to the KSPCB every 
fortnight. 

The latest analysis report of the 
river water quality was submitted 
by M/s NGIL to KSPCB on 
04.05.2016, and same was 
confirmed by Shri. P.K. 
Baburajan, Environmental 
Engineer. 

14. M/s NGIL must undertake regular 
cleaning of weeds along the 
banks of the river specially near 
the treated effluent discharge  
pipeline to ensure free flow of 
water at the banks, and thereby 

-As per management of M/s 
NGIL request letter has been 
submitted to Irrigation 
Department on 30.08.2014 for 
granting permission to undertake 
cleaning of weeds along the 



168 
 

 

mitigating the possibility of 
anaerobicity at the banks of the 
river. 

banks of the river. 
-Irrigation Department has 
directed M/s NGIL to initiate 
action through Kadukutty 
Panchayath. 
-Letter from M/s NGIL was 
submitted to Gram Panchayath 
on 06.08.15 requesting to grant 
permission for cleaning of weeds. 
- However, formal grant of 
permission is to be issued by 
Kadukutty Gram Panchayath to 
M/s NGIL. 

15. The flexible pipe is use for 
conveyance of treated / Untreated 
wastewater from one unit of the 
ETP to another, must be replaced 
by rigid pipes. 

All existing flexible pipes in the 
ETP area have been replaced 
with rigid pipes. 

In plant control 
measure 

16. M/s NGIL must consider the 
feasibility of further reducing the 
effluent generation through in 
plant process improvements there 
by decreasing the quantity of 
effluent discharge into the river. 

In plant control measure through 
reuse of seal water in paddle 
washer implemented as 
observed during the inspection 
thereby reducing the effluent 
generation and reusing ~50 m3 
water per day within the plant. 

Green belt 
development 

17. An additional area of 0.37 ha is 
further recommended for 
development as green belt at 
various locations. 

Development of additional green 
belt has been initiated through 
plantation of tree species 
recommended by NEERI under 
the guidance of State Social 
Forestry. 

18. New green belt of 10 meter width 
is recommended on the North 
East of industry premises (low 
lying area) and near Smruti 
Vanam. 

M/s NGIL had requested for an 
amendment in the development 
of green belt in the low lying area 
(3000 m2), because of the terrain 
of the industrial site. The slope of 
the industrial site is towards the 
low lying area and is used for 
collecting the storm water runoff 
during monsoon through natural 
gradient. Development of green 
belt will obstruct the natural flow 
of storm water runoff. As 
observed during inspection, 
green belt was developed in 
equivalent area within the 
industrial site. 

19. The industry should also improve 
the green belt cover through 
plantation of high foliage trees 

Plantation of high foliage trees 
has been initiated around the 
periphery of CB godown and 



169 
 

 

around the periphery of CB 
godown and other point sources 
of odour emission to act as barrier 
for controlling the secondary 
fugitive emissions in the areas 
within the industry. 

other point sources of odour 
emission. The plants have 
attained a height of about 10m on 
the inspection day. 

20. Aegel marmelos, Terminalia 
catappa, Tectona grandis, 
Azadirachta indica, Artocarpus 
heterophyllus and Mangifera 
indica are the species growing 
well in the local environment and 
also possesses the large biomass 
with broader leaf area. Therefore, 
these species are recommended 
for developing new green belt 
areas. 

The tree species as 
recommended have been planted 
near Smrithivan as per 
availability. As observed during 
inspection the plants are growing 
well, and have gained a height of 
~7m. 

Implementation 
of TEC 
Recommnedati
on 

21. M/s NGIL must ensure judicious 
implementation of the 
recommendation made by the 
Technical Expert Committee 
which is still not complied within 
the targeted time frame. 

M/s NGIL is adhering to the 
recommendations. 

Human 
resource 
development 

22. An Environmental Management 
Cell must be created with either a 
chemical engineer or an 
environmental engineer as in-
charge of the cell who will directly 
report to the Unit Head. This will 
facilitate independent 
responsibility of the cell for 
efficient and sustainable pollution 
control leading to better 
environmental management of the 
industrial activities. 

Chemical engineer (Mr. A. R. 
Nithin) has been designated In-
charge of Environmental 
Management Cell from 
30.06.2014 and is reporting to 
the Unit head. 

Corporate 
responsibility 

23. M/s NGIL must also be committed 
to go beyond compliance through 
continuous improvement in 
management practices, and 
delineating a road map for 
progressive renovation in 
environment management 
system. 

-As observed an additional 
anaerobic reactor for recovery of 
biogas has been implemented. 
Commissioning was done on 
15.10.2015 and the system after 
stabilization is in operation since 
12.11.2015. 
-This has facilitated usage of 
biogas in the boiler thereby 
further reducing fuel oil 



170 
 

 

consumption to the tune of 1450 
litres per day. This has also 
reduced the load on the aerobic 
unit process resulting in saving of 
operational cost through energy 
conservation. 
-Presently the reactor is 
operational at the flow rate of 
~950 m3/d with inlet BOD 
concentration of 9500 mg/l and 
biogas generation in the range 
2780-3200 m3/d. 

 

          107. On the implementation of the recommendations of 

KSPCB, the report is as follows:  

Table 2 : Implementation status of KSPCB directions at M/s. NGIL 

Sr. 
No 

KSPCB directions Compliance Status 

1. Cameras are to be provided in 
the effluent treatment plant area 

for viewing the effluent 
treatment plant operators from 
District office at Thrissur, 

Regional office at Ernakulum & 
from Head office of PCB 

- CCTV surveillance camera installed. 
The system is in operation from March 

30,2015. 
- Five cameras have been installed 
two each at chemical treatment units 

and aeration tanks, and one at sludge 
filtration unit. 

- Internet connection established. 

2. The odour of treated effluent is 

to be assessed. 

-M/s NGIL has analysed effluent 

samples for volatile organic 
compounds (VOCs) through an NABL 
accredited laboratory and analysis 

report submitted to KSPCB vide letter 
(NO. PCB/OD/87) dated 30.10.2014. 

- However NEERI also collected 
effluent and river water samples for 

assessment of VOCs during the joint 
monitoring. 
- The details are reported under 

section 5.0 of this report. 

3. Oil and Grease trap is to be 

provided as oil and grease in 
effluent treatment plant is high 

-Oil & Grease trap installed on 

25.04.2015 and is in operation. 

4. Anaerobic digester is to be 
installed before aeration tank so 

as to reduce the generation of 
sludge, to reduce the dosing rate 

-A second anaerobic reactor for 
recovery of biogas is under 

implementation. This will facilitate use 
of biogas reducing the fuel oil 



171 
 

 

of chemicals and to produce 

energy. 

consumption and also reduce the load 

on aerobic process resulting in energy 
conservation. 
- The unit is schedules to be 

commissioned by December 2015. 

5. Treated effluent is to be reduced 

to the maximum extent. 

Seal water recovery and reuse 

implemented resulting in reusing 50 
m3 of water per day. 

6. The storage area of godown is to 
be partitioned for controlling 

smell problem. 

A partition wall of 37x5m (ht) has 
been constructed and work completed 

on 18.10.2014 thereby isolating the 
bay on the eastern side of CB godown 
and reducing the CB storage by 357.2 

m2. 

7. Acidity in fumes is to be 

ascertained as there is chance of 
microbes in biofilter being 

affected. 

Estimation of acidity in ambient air at 

acidulation process unit area was 
carried out by NEERI on 15.01.15. The 

acidity in ambient air sample was 
estimated at 4.3 mg/L as CaCO₃  
(Section 6.0) of the NEERI report 

dated February 27, 2015. 

8. Arrangement shall be made to 

provide minimum required 
dissolved oxygen content in the 

aeration tank & the proper 
functioning of aeration tank 

-The worn out belts of surface 

aerators have been replaced with new 
belts. 

-The maintenance schedule has been 
revised as per the manufacture’s 
manual and being practiced. 

 

9. TCPL analysis to be done for soil 

and sediments. 

M/s NGIL has conducted TCPL analysis 

for soil and sediment samples through 
a NABL accredited laboratory and 

report submitted to KSPCB. 

10. Facility shall be provided to 

maintain/ adjust pH in effluent 
treatment plant units. 

On line pH meters (6 Nos.) have been 

installed by 05.11.2014 in the 
following units: 
-Buffer tank 

-Flocculator 1 
-Flocculator 2 

-Inlet to aeration tank 
-Secondary clarifier outlet 
-Lamella overflow weir. 

11. Periodic maintenance of sand 
filters is to be ensured 

-SOP prepared for backwashing of 
sand filter and being practiced since 

02.08.2014. 
As per management of M/s NGIL 

assessment study for media 
replacement to ensure proper media 
size will be taken up as and when 

required since presently the 
suspended solids concentration in 

treated effluent from sand filter is the 



172 
 

 

within the stipulated standards. 

12. Environment management cell 
shall be strengthened by posting 

an engineer exclusively for the 
purpose. 

Chemical engineer (Mr. A. R. Nithin) 
has been designated In-charge of 

Environmental Management Cell from 
30.06.2014 and is reporting to Unit 
Head. 

13. There shall not be any flexible 
pipes in the factory. The 

environmental engineer, District 
office, Thrissur shall ensure this. 

All existing flexible pipes in the ETP 
area have been replaced by rigid 

pipes. 

 

           108. On the Performance Assessment of ETP   the 

following is reported:  

5.0 Performance Assessment of Effluent Treatment 

Plant 

“The assessment of existing effluent treatment plant 

(ETP) was carried out through flow monitoring at inlet to 

flash mixer and through collection of grab samples at 

inlet (process effluent from ossein and dicalcium 

phosphates plants) to flash mixer, treated effluent from 

sand filter and final treated effluent being discharged. 

The samples were analysed for major parameters as per 

Standard Method (APHA, 2005. Standards Methods for 

the Examination of Water and Wasterwater, 21st Ed. 

American Public Health Association, Washington, DC, 

USA). The physic-chemical characteristics in terms of 

major relevant parameters along with the heavy metals 

of the various samples collected including the discharge 

Standards stipulated by the KSPCB are presented in 

Table 5. The concentrations of the major parameters in 

the final treated effluent from ETP conform to the 

discharge standards stipulated by the KSPCB for M/s 

NGIL. 

The analysis data for the constituents estimated in ETP 

sludge is presented in Table 6. Based on the process 

details of generation and the overall analysis it may be 

concluded that the ETP sludge does not contain any 

hazardous constituted and is therefore classified as 



173 
 

 

“non-hazardous waste” as per the Hazardous Waste 

(Handling, Management and Tran boundary Movement) 

Rules, 2005. The sludge, however, has high pH value 

and needs to be managed in an environmentally sound 

manner to prevent contamination of land and water 

resources.” 

 

     109. On the water quality Assessment of Chalakkudy river, 

the report reads: 

“6.0 Chalakudy River – Water Quality Assessment 

To assess the water quality of Chalakudy river, grab 

samples were collected at five locations from 2.0 km 

upstream of intake well of M/s NGIL (Vynthala pump 

house), at treated effluent discharge location of M/s 

NGIL, 500 m downstream of treated effluent discharge 

location of M/s NGIL (Iyathukadavu irrigation pump 

house), 2.0 km downstream of treated effluent discharge 

location of M/s NGIL (Pulik Kadavu bridge) and 3.0 km 

downstream of treated effluent discharge location of M/s 

NGIL (Mambra irrigation pump house). Plate IV presence 

the photographs of sampling being conducted in river 

Chalakudy. The physic-chemical characteristics of the 

river water samples collected are presented in Table 7. 

The concentration of all the monitored parameters in 

Chalakudy river water samples at various locations 

conform to the Acceptable Limits of the Drinking Water 

Specification (IS 10500:2012 Second revision).” 

Table 5: Physicochemical characteristics of effluents from ETP# 

(Monitoring: May 12, 2016) 

 

Sr
. 
N
o 

Parameters 
Method 

Detection 
limit 

Process effluent from 

Sand 
Filter 

effluent 

Final 
treated 
effluent 
being 

discharged 

KSPCB 
Stipulate

d 
discharge 
Standard
s for M/s 

NGIL 

Ossein 

plant 
DCP plant 

1 pH 0.02 7.4 6.9 7.1 7.1 5.5-9.0 



174 
 

 

2 Temperature, ˚C 0.1 32.0 31.4 31.4 31.2 - 

3 SS 5 1368 576 36 <5 100 

4 TDS 5 3530 15120 4500 1380 - 

5 COD 2 2429 1214 81 35 250 

6 BOD (3d;27˚C) 2 1750 680 42 15 30 

7 Dissolved Oxygen 0.1 NM NM 4.2 5.2 - 

8 Sulfate as S 0.05 215 108 95 32 - 

9 Chlorides as Cl 5 1242 8875 2379 547 - 

10 Ammonia as N 0.5 188 54 29 19 50 

11 
Free Ammonia as 
NH₃  

0.5 2.5 1.5 0.5 BDL - 

12 TKN as N 0.5 86 75 56 32 - 

13 
Dissolved phosphate 
as P 

0.01 20 24 3.6 2.5 5 

14 Cyanide as CN 0.01 0.1 BDL BDL BDL - 

15 Oil & Grease 2 140 96 15 <2 - 

16 
Total Residual 
Chloride 

0.1 BDL BDL BDL BDL - 

17 Fluoride 0.01 0.02 BDL 0.01 BDL - 

18 Sulfide as S 0.5 2.0 BDL 0.6 BDL - 

19 Phenolic Compounds 0.05 1.4 1.0 0.12 0.01 - 

20 Nitrate as N 0.05 BDL BDL 5 1 - 

Heavy metals 

21 Arsenic 0.007 BDL BDL BDL BDL - 

22 Aluminum 0.009 BDL BDL BDL BDL - 

23 Copper 0.0004 0.04 0.03 0.01 BDL - 

24 Cadmium 0.0006 BDL BDL BDL BDL - 

25 Total Chromium 0.01 BDL 0.20 BDL BDL - 

26 Iron 0.001 0.45 0.22 0.18 0.10 - 

27 Lead 0.009 0.02 0.01 BDL BDL - 

28 Manganese 0.002 0.39 0.26 0.10 0.05 - 

29 Mercury 0.09 BDL BDL BDL BDL - 

30 Nickel 0.005 BDL 0.05 BDL BDL - 

31 Zinc 0.001 BDL 0.20 BDL BDL - 

Grab Sample:  
All parameters are expressed in mg/l except pH and temperature. 
DCP-DI-Calcium phosphate; BDL – Below detectable limit; NM- Not Monitored. 
[...]
be taken  into account while computing the biogas produced 

and COD oxidised. It is also argued that as per NEERI report 

dated May 2014 where the effluent parameter is provided, the  

BOD  to COD ratio  with Ossein is shown as 0.42-0.48 and DCP 

0.90-0.92 and it is not believable that the raw effluent from  

the DCP plant  alone  have  BOD and COD levels, which ought 

to be much higher. Even if the figures   stated therein are 

correct, the total effluent generated from the Ossein plant is 

83.90 cu.m.per hour, which would be 2013.6 cu.m per day 

equivalent to 2013600 litres and as per the report of NEERI,  

the TSS is 3757 mg/l and TDS is 12611 mg/l and the total 

solids load  of 16.358 g/l of effluent and the total solid, thus, 

would be 16.358  X 2013600 , namely, 32938468.8  grams or 

32948.4688 kilograms or 32.9384 tonnes. The total solid load 

in the DCP effluent stream would be 1127.5 mg/l with TSS   

and 28267.5 mg/l of TDS and thus, the total of solid load would 

be 29.395 mg/l and the total effluent from DCP stream  as 

provided is 33.50m3/hour, which is 804 cu.m. per day or 



211 
 

 

804000 litres a day.  According to the applicants, the total 

solids present in the DCP stream is 804000 X 29.395. The 

argument is that the total solids present in both the streams 

together would be 32.9384 + 23.63358 tonnes, which amounts 

to 56.57198 tonnes and even as claimed by the industry, if 21 

tonnes of solids equivalent of biogas is produced, there would 

be a balance of 35.57198 tonnes of solids, which is not being 

treated. The argument is that as per the contentions of the 

industry, the total final sludge generated from the organic and 

inorganic stream amounts to 25 TPD only. 3.5 tonnes of solids 

which would equivalent of 21 TPD, was broken down in the 

biogas plant generating biogas and thus, the total production 

would be 63.1 TPD, which is claimed to be equal to the input. 

The applicants would contend that even in that case, the total 

solids present in the organic and inorganic stream is 56.57198 

tonnes, much more than the permitted input of 150.048 TPD. 

It is also argued that  the waste balance propounded by the 

industry is grossly incorrect and even if 21 tonnes  is broken 

down in the anaerobic digester out of 32.9384 tonnes of solids  

in the organic stream, 11.9384 tonnes a day remains from the 

organic stream and the waste from pre-treatment  of bones  is 



212 
 

 

3.5 tonnes a day and together with the waste from the 

inorganic DCP stream,  the total would be 39.07198 tonnes a 

day of waste remains and therefore, in any event,10.57198 

tonnes a day of waste is unaccounted. The applicants would 

also contend that it is impossible to process 3000 cu.m per day 

at the anaerobic digester as there is a delay time of 42 hours 

also to be taken into account.  The argument is that from the 

table furnished in the NEERI report dated May 2014 COD is 

8635 mg/l and the total COD present is 2013600 litres 

equivalent to 17387436 grams or 17387.436 kilograms and the 

total volume of methane generation at the rate of 0.45 M3 per 

kg of COD oxidised is only 7824.3462 M3 and if that is to be 

correct, there should be 100% oxidisation of COD which will 

not occur in any anaerobic reactor.  It is also contended that 

there is no basis or substance on the assertion of the 

applicants that 21 TPD equivalent of solid substances is 

converted into biogas and therefore, it is quite clear the 

industry is not accounting huge quantity of untreated effluent , 

which is clandestinely being discharged into Chalakkudy river  

and therefore, necessary directions are to be issued.  

 



213 
 

 

      135.  The industry clarified the suspicion created by the 

applicant by filing written submissions, pointing out that the 

methodology adopted by the applicant based on TSS and TDS 

is not correct and he has not taken into account the various 

critical aspects. It is pointed out that the total input is 113.4 

TPD and the total product is 63.1 TPD. The total sludge 

generated is 25 TPD, Bone meal and sinews  generated is 3.5 

tonnes  per day  and if 21 TPD equivalent  solid substance is 

converted into biogas, as claimed by the industry, the output is  

also equal to the input and there is no unaccounted balance as 

canvassed by  the applicants.  It is pointed out that the bio-

digesters are fitted with flow meters and the flow of the 

effluents  into the bio-digesters   can be measured and the 

total quantum of effluent generated in the organic and 

inorganic stream is approximately 2900 cu.m. per day and out 

of this effluent, the sludge in 1860 cu.m. per day from the 

organic stream is processed and   21 TPD equivalent of solid is 

converted into biogas.  The industry pointed out that there are 

a total of 4 bio-digesters in the ETP system and one pair of 

digesters converts the raw effluent from the Ossein plant 

directly to the biogas. The raw effluent from the equalization 



214 
 

 

basin/effluent collection tank is directly fed into the anaerobic 

digesters. The other pair of digesters converts feed from the 

primary clarifier and the secondary clarifier to biogas. The 

Industry pointed out that TDS and TSS and Chlorides in raw 

effluent fed into the bio-digesters and that in the outlet of the 

bio-digesters, as per the report of NEERI dated May 2014, TSS 

is 3757 mg/l and at the outlet 975mg/l, TDS is 12611 mg/l and 

at the outlet 5860 mg/l, Chloride is 4587 mg/l and at the outlet 

4587 mg/l.  The Chlorides are same at the inlet and outlet, as 

they do not undergo conversion in the bio-digesters. The TDS-

Chlorides    (TDS minus Chlorids) at the inlet is 8024 and at 

the outlet is 1273.  The flow rate is 82.6 m3/h The inlet sludge 

of TSS  should  therefore be 3757 X 82.6 X 24 hours  which 

would be 7.45 MTD. The TDS minus chlorides   at the inlet 

would be 8024 X 82.6 X 24 , which would be 15.91 TPD. 

Therefore, the total inlet  would be 23.36 TPD.   At the outlet, 

according to the industry, TSS would be 975 X 82.6 X 24 

hours, which would be 1.903 MTD,TDS minus Chlorides would 

be 1273 X 82.6 X 24 hours = 2.32 TPD. Thus, the total outlet 

would be 4.45 TPD.  

 



215 
 

 

          136. The argument is that the difference between the 

above two values would amount to solid mass converted into 

gas and therefore, the total mass of solid substance converted 

into gas would be  23.36 TPD – 4.45 TPD, namely 18.91 MTD.  

It is pointed out that the sludge processed in the biogas plant 

fed from the primary clarifier and the secondary clarifier,  in 

the inlet  would be  80 m3 per day  X 4 %, namely 3.2 MTD and 

in the outlet would be 80 m3 per day  X 0.5 %, namely 0.4 MTD 

and thus, the total quantity converted is 2.8 MTD. Learned 

counsel appearing for the industry thus, would submit that the 

grand total from all the plants would amount to 21.71 MTD and 

from the above calculations, 21 MTD equivalent amount of solid 

substance is converted into biogas and therefore, the 

contention that there is no material balance, canvassed by the 

learned counsel appearing for the applicants, is not correct.  

 

           137.  Reports of the NEERI and the CPCB would 

establish that the wash water generated by washing of crushed 

bone after the pre-treatment is directly fed into the ETP and 

after the washing, the crushed bone goes to the acid bath for 

treatment  with 4% concentrated HCL  to produce Ossein and 



216 
 

 

from there, the Ossein  is taken to the paddle washer  for 

washing and removing free acid and impurities. In the paddle 

washer neutralization of ossein is conducted using hydrated 

lime. After neutralization, Ossein is dried and packed.  The 

Mono calcium phosphate generated from acidulation process is 

pumped to DCP Plant to manufacture DCP and treated with 

hydrated lime solution for conversion of MCP to DCP and the 

impurities from the DCP plant are taken to the ETP Plant. DCP 

slurry is filtered using Rotary Drum Vacuum filter (RDV), dried 

and packed and stored.  The filtrate and supernatant generated 

during the process is sent to ETP through open drain  and the 

effluent  is taken to equalization basin of DCP  and equalised 

process effluent goes to  flash mixer and then taken to 

Flocculator1 and 2 , primary clarifier and thereafter to  aeration 

tank  1 and from there to the secondary clarifier and then 

again to flash mixer and then to Flocculator and then to tertiary 

clarifier and then to collection  tank,   and from there to the 

sand filter and then to delay pond and then to collection tank. 

The treated water is reused . The treated effluent  from the 

collection tank and the polishing pond,  back wash  water from 

the sand filter  are discharged into the Chalakkudy river. From 



217 
 

 

the neutralization basin, the processed effluent goes to the 

buffer tank and from there to the anaerobic tank and from 

there the Lamella   Clarifier and from there, it goes to flash 

mixer. Therefore, the flash mixer receives effluent from the 

DCP: process as well as from the Ossein process and from the 

flash mixer, it goes to Flocculatorfrom where it goes to Primary 

clarifier 1 and 2 where biogas is produced by oxidation of COD. 

 

          138. The applicants originally attacked the case of the 

industry that  21 TPD equivalent of solid substance is converted 

into biogas based on the details furnished by the industry 

regarding the diameter of the bio digesters.  Instead of 18 m, it 

was wrongly shown as 8 meters.  The mistake in mentioning 

the actual diameter  of the bio-digester was corrected and  

thereafter, the calculation of the capacity of biogas was 

furnished by the industry and on going through the entire 

aspect of the matter, we cannot agree with the case of the 

applicants that 21 TPD  biogas was generated from the bio-

digesters. As pointed out by the industry when the total 

quantum of solids excluding the chlorides which do not  

undergo any conversion  in the biodigesters, the inlet sludge 



218 
 

 

would be 23.36 TPD while the outlet sludge would be 4.45 TPD. 

Therefore, the difference is 18.91 MTD, which was necessarily 

the total mass of solids converted into biogas. In addition to 

that, the solid processed in the biogas stream from the primary 

clarifier and the secondary clarifier  as contended by the 

industry is taken  into consideration,  the  total quantity 

converted would be 18.9 TPD + 2.8 TPD = 21. 7   TPD, which 

would corroborate the case of the industry that 21 TPD  of total 

substance is converted into biogas. Therefore, it could be seen 

that when the quantity of material consumed by the industry is 

113.4 TPD, the total waste generated would be 28.5 TPD and 

when the quantity of waste converted to biogas at the bio-

digesters is taken into consideration, namely, 21 TPD, the total 

out put would be 112.60 TPD and therefore, we do not find any 

difference in the material balance as alleged by the applicants. 

 

           139.  Therefore, on the analysis of the entire facts and 

materials, we hold that there is no material to establish that 

the industry has discharged sludge along with the treated liquid 

effluent into the Chalakkudy river. The sludge generated by the 

industry is non hazardous and non toxic. The Effluent 



219 
 

 

Treatment  Plant is functioning  efficiently and as of now the 

discharge of the treated effluent from the ETP to the 

Challakudy river  has no adverse impact on the  river water or 

the ground water. The points are answered accordingly. 

  

         140. Point No.7: From the materials produced and 

evaluated earlier, it is clear that before the commissioning of 

the digesters, the industry could not have treated the entire 

effluent to achieve the prescribed parameters. But, that 

position has now been changed as the industry has already 

started commissioning the bio-digesters. Hence, we find no 

scope for the earlier grievance, provided the ETP including the 

bio-digesters are working properly to their optimum.  At the 

same time, based on the findings  recorded in the report 

submitted by the CPCB in the Original Application 412 of 2016, 

(PB) and in the light of the materials available, we find it 

necessary to issue certain directions for remedying  the injury 

caused  to the environment  and also to completely avoid 

causing any pollution by the operation of the industry.  The 

industry had stocked huge quantity of sludge generated at 

Kaliyapuram  dumpsite  in Palakkad district and left it 



220 
 

 

unutilized and unattended. Even though the presence of 

mercury found in the sludge cannot be attributed to the 

respondent industry and the sludge is non toxic and non  

hazardous, the sludge when left unattended, would necessarily 

cause pollution of  the ground water. The industry is, therefore,  

bound to remove the same  from the site and dispose it in 

accordance with the rules without further delay. As no 

balancing of the materials and the water used and discharged, 

based on the permissible quantity as provided in the order of 

Consent granted by the Pollution control board, it is also 

necessary to direct the KSPCB to conduct a proper water 

balancing and material balancing to check any portion of the 

untreated effluent being discharged into the land or water 

body. To facilitate proper balancing of materials and water, it is 

necessary to direct the industry to install flow meters of the 

processing units to account the exact quantify the water drawn 

as well as discharged. 

 

     141. Therefore, based on the above materials discussed 

including the reports submitted by the NEERI, KSPCB and 

CPCB, and applying the precautionary principle to avoid any 



221 
 

 

possibility of causing pollution to both air and water in the 

environment, we find it necessary to issue the following 

directions: 

i. The respondent industry M/s.Nitta Gelatin India 

Ltd. shall install separate flow meters to quantify 

the water consumption for domestic usage and 

manufacturing process. 

ii. The respondent industry shall install flow meters 

at the process limit to quantify the water 

utilised/processed. 

iii. The respondent industry shall install flow meters 

at the ETP inlet and outlet to quantify the waste 

water generation and its  discharge to assess the 

actual quantity. 

iv. The respondent industry shall maintain the 

concentration of dissolved and MLSS at the level of 

1.0 – 1.5 mg/l and 2500 – 3000 mg/l respectively, 

to increase the efficiency of aeration tank and also 

to ensure proper operation of biological treatment 

system. 



222 
 

 

v. The respondent industry shall ensure proper 

scientific operation and maintenance of ETP to meet 

the prescribed standards without dilution. 

vi.The respondent industry shall adopt appropriate 

technologies to recycle the treated effluent to the 

maximum extent  and to minimise  the discharge of 

effluent into the river. 

vii. Ultimately, the respondent industry shall make 

every effort to achieve Zero Liquid Discharge (ZLD) 

to the extend possible. 

viii. The respondent industry shall construct a 

sewage treatment Plant to treat the domestic 

sewage generated within the premises. The treated 

effluent from the sewage treatment plant shall be 

used for gardening and for the development of 

green belt.  

ix. The respondent industry   shall ensure that the 

biogas generated from anaerobic digester is utilised 

completely as fuel. They shall maintain records of 



223 
 

 

the biogas generation, which is utilised as fuel on 

daily basis. 

x. The respondent industry shall ensure continuous 

operation and maintenance of the bio filters   to 

avoid any odour nuisance in the premises of the 